



Test Report

Applicant: Pro Plus Creative

Number : TWNC00225269

Date : Oct 27, 2011

Sample Description:

One (1) piece of submitted sample said to be :

Item Name : 100% Nylon 420D PU
 Color : Black
 Quantity : 1 Piece
 Date Sample Received : Sep 23, 2011
 Date Test Started : Sep 27, 2011

Test Conducted:

As requested by the applicant, for details please refer to attached pages.

Conclusion:

<u>Test Sample</u>	<u>Standard</u>	<u>Result</u>
Submitted Sample	Mould Resistance Test — With Reference To ASTM G21-96 (Reapproved 2002)	See Test Conducted

Authorized By:
On Behalf Of Intertek Testing Services
Taiwan Limited



K. Y. Liang
Director

This report shall not be reproduced
except in full, without the written
approval of the laboratory.

Number : TWNC00225269

Test Conducted

Mould Resistance Test

With Reference To ASTM G21-96 (Reapproved 2002).

Mould Culture Used : *Aspergillus niger* (ATCC 9642)
Penicillium pinophilum (ATCC 11797)
Chaetomium globosum (ATCC 6205)
Gliocladium virens (ATCC 9645)
Aureobasidium pullulans (ATCC 15233)

Culture Medium : Mineral Salt Agar

Incubation Period : 28 Days

Incubation Temperature : 28°C

Test Specimen : Obverse side of submitted sample (2 x 2 inch)

Result :

<u>Tested Sample</u>	<u>Rating* At The Specific Period Of Incubation (Day)</u>			
	<u>7th</u>	<u>14th</u>	<u>21st</u>	<u>28th</u>
Submitted Sample	0	0	0	0

Remark : * = Rating scale ranking from 0 to 4 and each number represents the degree of mould growth observed on the specimen surface.

- 0 - None (no growth on specimen surface.)
- 1 - Traces of growth (less than 10%).
- 2 - Light growth (10%-30%).
- 3 - Medium growth (30%-60%).
- 4 - Heavy growth (60% to complete coverage).

End of Report

Number : TWNC00225269

Test Conducted

Photo

Sep 23 2011

TWNC00225269

